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The initiative of developing and circulating the booklet by the NSS Cell titled “COVID-19

Guideline and Management” in current COVID-19 pandemic situation prevailing in the

state of West Bengal is commendable. The technical support provided by Director of Health

Services, Govt. of West Bengal and Director of Medical Education, Govt. of West Bengal

has assured the trustworthiness of the content of the booklet. It is a user friendly and

important document for the management of COVID-19.



















• Q. What is Remdesivir?

➢ Repurposed antiviral drug -an inhibitor of viral RNA dependent RNA polymerase.

• Q. When to use?

➢ Moderate disease with spO2 <95% in room air with increasing Oxygen demand

➢ Radiographic infiltrates by imaging like chest by X Ray or CT scan

• Q. What is the dosage?

➢ 200mg on day 1 then 100mg OD for 4 days  IV infusion

• Q. What are the side effects?

➢ Anemia, AKI , Liver dysfunction

• Q. What are the contraindications?

– SGPT > 5 TIMES

– Crcl < 30 ml/min

– Hypersensitivity 

– Pregnancy/lactation

– Children <12 yrs

– Q. What are the precautions?

– Not to be used after 10 days from onset of illness

– Perform LFT at baseline and on alternate days



• When to use systemic steroids ?

➢ Moderate disease with increasing O2 demand or inflammatory markers

➢ Severe disease

• What are the types of steroids?

➢ Dexamethasone long acting

➢ Methylprednisolone intermediate acting

➢ Hydrocortisone short acting

• For these drugs, the total daily dose equivalencies to dexamethasone 6 mg (oral or 

intravenous [IV]) are:

➢ Prednisone 40 mg

➢ Methylprednisolone 32 mg

➢ Hydrocortisone 160 mg



➢ Depends on severity of disease

➢ Moderate disease

• Dexamethasone-0.1 to 0.2 mg/kg/day oral/IV for 5-7 days

OR

• Methylprednisolone 0.5 to 1 mg/kg/day orally or IV for 5-7 days

➢ Severe disease

• Dexamethasone- 0.2 to 0.4 mg/kg/day for 7 to 10 days

OR

• Methylprednisolone- 1 to 2 mg/kg/day for 7 to 10 days

➢ What caution is to be exercised during steroid therapy?

• Larger dosage and longer duration is to be avoided

• Monitor BP, blood glucose levels

➢ What are the side effects of steroids?

• GI irritation

• Altered BP control

• Susceptibility to infections (keep in mind CAM)

• Aggravation of hyperglycemia

• Na and fluid retention



• Indication:

I. When cough persists beyond 5 days of illness

II. Comorbidity- asthma, COPD, atopic disease (naso bronchial allergy)

III. Clinical symptoms like wheeze, chest tightness etc.

• Medication:

• Inhaled Budesonide

• Dose: 400 microgram 2 puffs twice daily for 5 to 7 days.



➢ Off label use, experimental Monoclonal antibody against IL6 receptor

➢ When to use

• Certain hospitalized patients who are exhibiting rapid respiratory decompensation due to

COVID-19.

• Recently hospitalized patients (i.e., within first 3 days of admission) who have been

admitted to the intensive care unit (ICU) within the prior 24 hours and who require

invasive mechanical ventilation, noninvasive ventilation, or high-flow nasal canula (HFNC)

oxygen (>0.4 FiO2/30 L/min of oxygen flow) or

• Recently hospitalized patients (i.e., within first 3 days of admission) not admitted to the ICU

who have rapidly increasing oxygen needs and require noninvasive ventilation or HFNC

oxygen and who have significantly increased markers of inflammation (CRP ≥75 mg/L)

➢ Dose:

• Single intravenous [IV] dose of tocilizumab 8 mg/kg actual body weight up to 800 mg in 

combination with dexamethasone

➢ What are the side effects?

• Infections, headache, increased AST/ALT, high BP, mouth ulcer, gastritis

➢ What are the contraindications?

• Infections, latent / clinical TB, platelet <1 lac, neutrophil count <2000/cu mm, AST/ALT> 5 

times normal, pregnancy, lactation 

➢ USE TO BE APPROVED BY THE EXPERT COMMITTEE OF THE HOSPITAL



➢ Q. Whom to start?

• Patients who are receiving anticoagulant or antiplatelet therapies for underlying conditions

should continue these medications if they receive a diagnosis of COVID-19.

• Parenteral anticoagulants are indicated in any acutely ill hospitalised patients. Hence, it is

indicated in moderate, severe and critical disease.

➢ Q. What to use?

• i. LMWH/fondaparinaux is preferred over UFH, due to lesser patient contact of healthcare

staff and no need of aPTT monitoring (necessitating patient contacts).

• ii. Enoxaparin is the most preferred LMWH.

• Unfractionated heparin is contraindicated in patients with severe thrombocytopenia.
Fondaparinux is recommended in patients with a history of heparin-induced
thrombocytopenia.

➢ Q. What is the dose?

• i. Moderate disease (standard risk patient): standard weight-adjusted prophylactic dose (eg,

enoxaparin 40mg once daily for a 70 kg adult with CrCl >30mL/min).

• ii. Severe and critical disease (high-risk patient: requiring invasive ventilation/continuous

positive airway pressure (CPAP)/non-invasive ventilation (NIV)/high-flow nasal oxygen):

intermediate dose LMWH (enoxaparin 40mg two times per day for a 70kg adult with CrCl

>30mL/ min).

• iii. Diagnosed/highly suspected macrothrombosis (PE/DVT): therapeutic dose (enoxaparin
1mg/kg 12 hourly subcutaneous or 1.5mg/kg subcutaneously once daily).



• Avoid lying on their back as this makes coughing ineffective.

• Use simple measures first (e.g., a teaspoon of honey in patients ages 1 year and

older) to help cough. A meta-analysis found that honey is superior to usual care

(e.g., antitussives) for the improvement of URTI symptoms, particularly cough

frequency and severity.

• Adequate nutrition and appropriate rehydration.

• Drink fluids regularly to avoid dehydration. Fluid intake needs can be higher than

usual because of fever. However, too much fluid can worsen oxygenation.

• Improve air circulation by opening a window or door.

• Provide basic mental health and psychosocial support for all patients, and manage

any symptoms of insomnia, depression, or anxiety as appropriate



• Relies on direct detection of SARS-CoV-2 viral proteins in nasal swabs and other

respiratory specimens using a lateral flow immunoassay.

• Results are usually available in less than 30 minutes.

• If used, testing should occur within the first 5 to 7 days following the onset of

symptoms.

• In a Cochrane review:

a. sensitivity was higher in the first week after symptom onset in symptomatic

people (78.3%), compared with the second week of symptoms (51%).

b. Sensitivity was higher in those with RT-PCR cycle threshold values ≤25 (94.5%),

compared with those with cycle threshold values >25 (40.7%).

c. Sensitivity was higher in symptomatic people (72%), compared with

asymptomatic people (58.1%).

Sensitivity also varied between brands of tests.

Upper respiratory specimens (nasopharyngeal and/ or oropharyngeal swabs) for early-

stage infections, especially asymptomatic or mild cases

Lower respiratory specimens (sputum and/or endotracheal aspirate or bronchoalveolar

lavage in patients with more severe respiratory disease):

A) for later-stage infections or

B) patients in whom there is a strong suspicion for infection and their upper

respiratory tract specimen test was negative.



Due to the limited number of ICU beds, triaging is essentially necessary.

• Severity of illness 

• Age and functional status 

• Co-morbid disease 

• Physiological reserve 

• Prognosis 

• Availability of suitable treatment 

• Response to treatment to date 

• Recent cardiopulmonary arrest 

• Anticipated quality of life 



• For referrals to adopt a “hub and spoke” model, with a central COVID-19 referral facility and
all other health facilities in each geographical area referring patients to the nearest centre

• To manage all mild and low- to moderate risk patients with confirmed disease in designated
community facilities (e.g. stadium, gymnasium, hotel or tent)

• If patient develops symptoms that may correspond to severe disease or complications, ensure
rapid referral to hospital

• To develop community coordinated network with local government authority, public health
unit/district medical officer, prehospital care services (including community health workers,
community first aid responders, ambulance services) and hospitals.

• To establish or reinforce screening and triage protocols at all points of first access to the health
system, including primary health care centres, clinics, and hospital emergency units.

• To ensure that each facility is able to implement basic emergency care (BEC) for seriously ill
patients and then activate referral

• COVID-19 treatment areas should be designed to deliver life-saving oxygen therapy.

• Most patients hospitalized with severe disease will need oxygen, and a smaller proportion will
require ventilation

•

•

•

•

•

•



Countries will

experience one

or more of these

situations at the

subnational level

and must tailor

their approach to

the local context.

1. Countries with no

cases (no cases);

2. Countries with one or

more cases, imported or

locally acquired

(sporadic cases);

3. Countries experiencing

cases clusters in time,

geographic location, or

common exposure

(clusters of cases);

4. Countries experiencing

larger outbreaks of local

transmission (community

transmission).
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